
55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 0  

 

Agenda Notes 
for  

55th Meeting  
of the  

 

PROJECT SANCTIONING & MONITORING 
GROUP-I 

(PSMG – I) 
 

Venue:  
 

Conference Hall (Room No. 123-C)  
Ministry of Housing & Urban Affairs 

Nirman Bhawan  
New Delhi 

 
 
 

At 3:00 PM 
on 14th November, 2017 

 
 
 
 

 

 
 

 
National Capital Region Planning Board 

Ministry of Housing & Urban Affairs, New Delhi.



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 1  
[...]
Matter is placed before the PSMG for information. 
 
 
 
 
 
 
 
 
 
 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 11  

 

KfW - (German Development Bank) 
 
Loan agreements of Euro 100 million + Euro 1 million Grant for environment friendly 
schemes in the water supply, sewerage, drainage, solid waste management and urban 
transport Sectors to National Capital Region Planning Board were signed between 
NCRPB & KfW on 09.02.2012 & 30.03.2012. The repayment period will be 15 years with 
5 years moratorium for repayment of the principal amount.   The loan is at a fixed rate of 
Interest @ 1.83% p.a.  A total amount of Rs.466.53 Crores (Euro: 65.04 million) has been 
claimed & disbursed by KfW to the Board.  
 

A. The status of projects to be funded under KfW line of credit are as follows:- 
 

Sl. 
No. 

Name of the Project Project 
Cost 

(Rs. Cr.) 

Loan 
Sanctioned 

(Rs. Cr.) 

Current Status 

1 Augmentation of Water 
Supply in Kota, 
Rajasthan - UIT, Kota 

151.66 113.74 Completed.  

2 Water supply scheme at 
Farrukh Nagar Distt., 
Gurgaon-PHED, 
Haryana 

13.90 10.43 Work almost completed. 
Completion & Utilization 
certificates are awaited. 

3 Sewerage scheme at 
Farrukh Nagar Distt., 
Gurgaon-PHED, 
Haryana 

11.48 8.61 Project was withdrawn by IA, 
citing difficulties with tendering 
under KfW procedures  

4 Sewerage scheme and 
treatment plant for 
SADA, Gwalior 

28.38 21.28 Due to lack of progress the 
project has been declared a 
“non-starter” by NCRPB 
management. 

5 15 Mld Sewage 
Treatment Plant and 
Pumping Station at 
Ecotech-II, Greater 
Noida - GNIDA 

21.17 15.87 Contract awarded on 
30.12.2016; Start Date was 
01.02.2017; Work is in Progress. 

6 20 Mld Sewage 
Treatment Plant and 
Pumping Station At 
Ecotech-III, Greater 
Noida – GNIDA 

28.15 21.10 -do-  
(Both STPs being tendered 
together as one contract) 

7 Raw Water Conveyance 
Main from Intake  at 
Dehra (Ghaziabad) to 
WTP Site at Palla 
(Greater Noida) and 
Clear Water Main from 
WTP Site to Master 
Reservoir (Greater 
Noida) Under 85 Cusec 
Ganga Jal Project for 
Greater Noida – GNIDA 

183.19 137.39 The contracts were signed on 
16.03.2016 and the 
Commencement Dates were 
30.05.2016 and 14.06.2016 for 
Package 2 and Package 1 
respectively. However, work has 
been extensively disrupted by 
farmers claiming additional 
compensation for land acquired 
5 years ago. 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 12  

 

Sl. 
No. 

Name of the Project Project 
Cost 

(Rs. Cr.) 

Loan 
Sanctioned 

(Rs. Cr.) 

Current Status 

8 Primary Treatment 
Works at Dehra 
(Ghaziabad) & 210 Mld 
Water Treatment Plant 
At Palla (Greater Noida) 
& Allied Works Under 85 
Cusec Ganga Jal Project 
For Greater Noida - 
GNIDA 

121.48 87.16 Contract was awarded on 
16.12.2016 signed on 
27.12.2016 and started on 
02.01.2017; Work has been 
disrupted by farmers claiming 
additional compensation for land 
acquired 5 years ago. 

9 Alwar Water Supply 
Upgradation Scheme - 
PHED, Rajasthan 

174.86 131.14 The contract was awarded on 
10.03.2016 and the Start Date 
was 11.04.2016.  Work is in 
progress.  

10 Rajgarh Water Supply 
Upgradation Scheme - 
PHED, Rajasthan 

20.24 15.18 The contract was awarded on 
10.03.2016 and the Start Date 
was 13.04.2016.  Work is in 
progress. 

11 Behror Water Supply 
Upgradation Scheme - 
PHED, Rajasthan 

26.02 19.51 - do - 

12 Tijara Water Supply 
Upgradation Scheme - 
PHED, Rajasthan 

16.46 12.35 - do - 

13 Bhiwadi Water Supply 
Scheme-PHED, 
Rajasthan 

40.69 30.52 The contract was awarded on 
18.03.2016 and the Start Date 
was 18.04.2016.  Work is in 
progress. 

14 Noida to Greater Noida 
Metro Extension (7 
eligible contracts)* 

448.00 144.30 

The 7 contracts were awarded 
between 29.10.2015 and 
10.06.2016 and the Start Date 
were from 02.11.2015 to 
10.06.2016.  Work is in progress. 

  1285.68 768.58  
* Board has added the project “Noida Metro Rail Corporation (NMRC)” in the list of projects being under 
implementation through KfW Line of Credit in order to cover the funding Gap of Euro: 20.27 million 
available under the KfW loan. NCRPB has released an amount of Rs.406 crore as 1st instalment of loan 
to Noida Metro Rail Corporation (NMRC). KfW has reimbursed an amount of INR: 143.74 crore 
(Euro:20.18 million) on the said project.  

 
However, as the KfW loan is on reimbursement basis, NCRPB was not in a position to 
utilize the entire loan of Euro 100 million by the loan closing date i.e., December 2016. 
Therefore, in order to utilize the balance loan amount, upon the request of NCRPB, KfW 
has extended the tenure of the loan up to December 2018 with revised commitment fee 
from the existing 0.25% pa to 0.4% pa (starting from 04 January 2017). 

 
Matter is placed before the PSMG for information. 
 
 
 
 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 13  

 

B. Debt Service: 
 
Board has also been making regular payments of its dues to KfW. Board has made 
payment of Rs.19.27 cr. (€ 2.56 million) to KfW on account of interest and commitment 
charges up to 30.06.2017. Further, Board has repaid an amount of Rs.37.65 cr. (€ 5 mn) 
towards principal outstanding to KfW. 
 
Matter is placed before the PSMG for information. 
 

C. Extension of Time: 
 
Engineer-in-Chief, PHED Haryana vide letter dated 16.10.2017 & 14.06.2017 had 
informed that the completion of the following projects have delayed due to various reasons 
and so, requested for the time extension in the same i.e., up to 31.12.2017 (except in the 
case of the project mentioned at Sr.no 3 for which extension was sought up to 30.09.2017 
only, However, the date has gone past and latest completion status is still awaited).:  
 
a) Augmentation of Water Supply in Pataudi - PHED, Haryana (ADB project). 
b)  Water Supply Scheme for Nalhar Medical College & Nuh town - PHED, Haryana (ADB 

project). 
c) Water supply scheme at Farrukh Nagar Distt., Gurgaon - PHED, Haryana (KfW 

project).  
 

Matter is placed before the PSMG for information & Approval. 
 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 14  

 

Agenda Item No. 4: New Projects submitted to NCRPB with Loan Requests 
 
The Board has received requests for sanction of financial assistance for 9 sewerage 
sector, 4 road/ROB projects & a power sector project from Govt. of Haryana; 38 road 
projects from PWD & 2 water supply projects from PHED, Govt. of Rajasthan.  Detailed 
agendas are as presented below:- 
 
Agenda Item No. 4.1: Four Sewerage projects primarily involving STP upgradation, 
from PHED Haryana  
 
Agenda Item No. 4.1A: Providing renovation of existing 7 MLD STP based on MBBR 
technology followed by tertiary treatment and chlorination, Ganaur in Sonipat 
district 
 
Agenda Item No. 4.1B: Providing renovation of existing 4.5 MLD STP based on 
MBBR technology followed by tertiary treatment and chlorination, Kharkhoda in 
Sonipat district 
 
Agenda Item No. 4.1C: Upgradation and renovation of existing 5 MLD STP based on 
MBBR technology followed by tertiary treatment in Samalkha town in Panipat 
district 
 
Agenda Item No. 4.1D: Upgradation of existing 5.5 MLD STP & 5 MLD STP based on 
MBBR technology followed by tertiary treatment and chlorination at Kosli Road and 
Sampla road respectively alongwith some balance pipeline laying, Jhajjar 
 
 
Background 
 
Hon’ble National Green Tribunal, New Delhi, in its decision dated 13.1.2015 regarding an 
application titled “Manoj Mishra vs. Union of India” has given following directions to Govt. 
of Haryana:- 
 
“Wherever necessary, the technology of the existing STPs should be upgraded to ensure 
proper performance and adherence to the prescribed standards of effluent discharge. 
  
To make every possible effort to ensure that the storm water drains do not carry sewage, 
sewage may be carried through those drains upon which the STPs have already been 
installed, till the completion of the project.  After the completion of the project, steps shall 
be taken so that only minimal quantity of treated water from the STPs reaches Yamuna”. 
 
Further, Central Pollution Control Board, New Delhi vide its letter dated 21.4.2015 has 
asked the Chairman, Haryana State Pollution Control Board, to issue directions to the 
concerned departments/authorities to treat the effluent with BOD up to 10 mg/l. 
 
So, in order to comply with the orders passed by Hon’ble NGT and to comply with the 
revised discharge standards fixed by CPCB, there is urgent necessity to upgrade these 
STPs.  The upgradation is proposed by construction of additional structurers such as 
Anoxic Tank, deep bed rapid gravity filters, installation of internal recirculation pumps, 
return activated sludge pumps and allied works which are necessary for bringing the BOD 
pumps, return activated sludge pumps and allied works which are necessary for bringing 
the BOD down upto 10 mg/l at existing. Accordingly, PHED Haryana has planned this 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 15  

 

upgradation and renovation of its existing Sewage Treatment Plants (STPs) in the various 
towns of Haryana. 
 
The agency (PHED) has further requested NCRPB to provide necessary financial 
assistance for these upgradation works.  Accordingly, the current agenda covers 4 
projects pertaining to upgradation of STPs in Ganaur, Kharkhoda, Samalkha and Jhajjar 
towns as listed below:- 
 
A. Providing renovation of existing 7 MLD STP based on MBBR technology followed by 

tertiary treatment and chlorination, Ganaur in Sonipat disrict 
 
B. Providing renovation of existing 4.5 MLD STP based on MBBR technology followed by 

tertiary treatment and chlorination, Kharkhoda in Sonipat district 
 
C. Upgradation and renovation of existing 5 MLD STP based on MBBR technology 

followed by tertiary treatment in Samalkha town in Panipat district 
 
D. Upgradation of existing 5.5 MLD STP & 5 MLD STP based on MBBR technology 

followed by tertiary treatment and chlorination at Kosli Road and Sampla road 
respectively alongwith some balance pipeline laying, Jhajjar 

 
 
Projects Details 
 
Present Status & Proposal 
 
The towns of Ganaur and Kharkhoda in Sonipat district already have 7 MLD STP and 4.5 
MLD STP respectively, based on MBBR technology.  Similarly, while Jhajjar town has two 
functioning STPs of 5.5 MLD and 5 MLD capacity, Samalkha town in Panipat has a 
commissioned STP of 5 MLD, all based on MBBR technology.  All these STPs are 
proposed to be upgraded by PHED as per the new norms. 
 
Table below broadly presents the main norms for discharge of treated waste water 
considered earlier and required now as per Hon’ble NGT orders. 
 

S.No. Parameter Considered earlier Now proposed 

1 pH 7-7.5 6.5-9 

2 SS 100mg/L <20mg/L 

3 BOD 30mg/L <10mg/L 

4 COD 250mg/L <60mg/L 

5 TKN - <10mg/L 

6 NH4-N - <5mg/L 

7 Phosphorous - <1mg/L 

 
PHED Haryana proposes to upgrade and renovate the existing STPs by adding the 
nitrification, de- nitrification mechanisms, process upgradation followed by tertiary 
treatment which will require a tertiary treatment plant including inlet chamber, Chemical 
house, flash mixer, rapid sand gravity filters, chlorine Contact tank. However, upgradation 
in form of additional civil works. The entire STP & tertiary treatment is proposed to be 
automatized with online PLC & SCADA.   
 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 16  

 

The project in Jhajjar town shall also include sewer pipeline laying of around 10.3 km of 
200 mm and 250 mm dia pipes. 
 
The Project Cost & Financing 
 
The component-wise break up of cost estimate of the projects are as under: 
 
A. Providing renovation of existing 7 MLD STP based on MBBR technology followed by 

tertiary treatment and chlorination, Ganaur in Sonipat district 
 

S.No. Particulars 
Estimated Cost 
(Rs. In lakhs) 

1 Civil works 85.71 

2 Buildings  

 Annexe Building 25.95 

3 Mechanical & Electrical Equipment 420.24 

 Sub Total 531.90 

4 Operation & Maintenance 18.87 

 Total 550.77 

5 Add 0.50% Contingency Charges 2.75 

6 Add 1% Quality Control Charges 5.51 

7 Add 0.85% 3rd Party inspection charges 4.68 

 Grand Total 563.71 

 
Grand Total excluding O&M charges but including 
5,6,7 above 544.40 

 Loan part on Cost excluding O&M 408.30 

 
B. Providing renovation of existing 4.5 MLD STP based on MBBR technology followed by 

tertiary treatment and chlorination, Kharkhoda in Sonipat district 
 

S.No. Particulars 
Estimated Cost 
(Rs. In lakhs) 

1 Civil works 85.85 

2 Buildings  

 Annexe Building 25.20 

 Platforms 4.20 

3 Mechanical & Electrical Equipment 308.36 

 Sub Total 423.61 

4 Operation & Maintenance 18.87 

 Total 442.48 

5 Add 0.75% Contingency Charges 3.32 

6 Add 1% Quality Control Charges 4.42 

7 Add 0.85% 3rd Party inspection charges 3.76 

 Grand Total 453.98 

 
Grand Total excluding O&M charges but including 5,6,7 
above 434.62 

 Loan part on Cost excluding O&M 325.97 

 
 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 17  

 

 
C. Upgradation and renovation of existing 5 MLD STP based on MBBR technology 

followed by tertiary treatment in Samalkha town in Panipat district 
 

S.No. Particulars 
Estimated Cost 
(Rs. In lakhs) 

1 Civil works 106.08 

2 Annexe Building 17.78 

3 
Platforms for DG Sets, Transformer Yard & Dry Sludge, 
Tonner Shed, Sludge Pump Room 7.30 

4 Mechanical & Electrical Equipment 505.95 

5 
Provision for Repair of Existing structures and 
Development of Site 24.50 

6 10% of civil works 10.61 

 Sub Total 672.22 

7 Operation & Maintenance 21.84 

 Total 694.06 

 
Add 0.5% Contingency Charges+0.5% consultancy 
charges 6.94 

 Add 1% Quality Control Charges 6.94 

 Add 0.85% 3rd Party inspection charges 5.90 

 Grand Total 713.84 

 
Grand Total excluding O&M charges but including 
7,8,9 above 691.38 

 Loan part on Cost excluding O&M 518.53 

 
 
D. Upgradation of existing 5.5 MLD STP & 5 MLD STP based on MBBR technology 

followed by tertiary treatment and chlorination at Kosli Road and Sampla road 
respectively alongwith some balance pipeline laying, Jhajjar (the rates adopted in 
project report for quality control, third party inspection & contingency charges with 
regards to the pipeline laying part have also been considered for the STPs) 

 

S.No. Particulars 
Estimated Cost 
(Rs. In lakhs) 

 Part-I  

A Pipeline Laying  

1 Trunk Sewer 37.49 

2 Lateral Sewer 125.2 

 Total (Part-I) 162.69 

 Part-II  

B 5.5 MLD STP  

3 Civil works 116.30 

4 Buildings  

5 Annexe Building 26.04 

6 Centrifuge Building 11.16 

7 Platforms 6.60 

8 Mechanical & Electrical Equipment 303.05 

 Sub Total 463.15 



55th PSMG-I Meeting  
Agenda 

NCRPB, Ministry of Housing & Urban Affairs                                                                               Page 18  

 

S.No. Particulars 
Estimated Cost 
(Rs. In lakhs) 

9 Operation & Maintenance 22.19 

 Total (Part-II) 485.34 

 Part-III  

C 5 MLD STP  

10 Civil works 116.14 

11 Chemical cum Annexe Buildings 36.00 

12 Centrifuge Building 12.00 

13 Platforms 6.60 

14 Mechanical & Electrical Equipment 230.96 

 Sub Total 401.70 

15 Operation & Maintenance 22.19 

 Total (Part-III) 423.89 

 Total (Part I + II +III) 1071.92 

16 Add 0.75% Contingency Charges 8.04 